B YW EBKOWMELHFA

Advanced Treatment and Recycling of Zoo Waste Water

R EEER BNE HERG
Mmoo m R

Kazuo Funakawa

Recycling of wast water has been attempted with success at the Hama-
matsu City Zoo. An advanced treatment system was evaluated. Purified
high quality effluent was re-used in animal pools, toilets, etc.

Compost from excess sludge, dropping and refuse could be used as a
fertilizer for flower parks and urban afforestation.

Ltk & D 22 OB AR THIC 1) 5 FHILF R & A FE)
YR O BRI A 5B U fne AR HIZABEK % FEH T
FKE LCHEFRIB T2 & & bic, F4T 2 RTENEE LHEIE
1L, ZABEXCEHTRboBFHEIDE & LCHERIAT S
LW -BEE L TI2E T COEELE, FRA
{tE M -7 DT, BRCES8ME4L A L b ARERICA - T
Who

LI EDOHEERET Do
1. BMEOBE

1. 1 BRoORgE

AEEIIL NIRRT RO > b OEBEL,
BE L L CREINE L 0T, ERTHOFEHIdkn o
BXe LCHEARBUSFERY RBAT=HEAHORE
WAL, BSET D7 5V~ — 7 BNz EEH TRk
biiWBWOHE UTRAMOREH L & HTEXNT
WBIFOE L 5> Twhoe

ZDDBEBICE L TRERTHOH L WAL h o—
ReE LT, TRELCEETHBEEROALDOERLEF L
V7T —~v g YOBL LULTROEBECHEELCER N
L DTH Do

B1E BEADARD
Fig. 1 Guide of Zoo

D 2@fEFEOFOEHE L sl a A~ P BT,
2) BROMEXFIAL, BHRBRAREFTLTWSE
DT 5o

3 HEFEBEOE LT D,

O WY LEMOBEREERL, TXAHLTEFTRERT
EWCEREERBRE TR )

5 RFAEOCBMEETOEEL, 777 ~1—27 DB
Bx#E %2 5o

6) HEHCxTHERBLE, FAARRAREOE, &
BRE D RTHRIEHA L, ToEET .

7D HpFeHL, EHREEZRWEAFTHEKOLD
D bBo

8) Bk, BMEOAEMECTLERL, HBKDO=Y
MBE TR, FBERKEROERE2E X, K
BTk ABENAEN S,

1. 2 HEEROAR
BYBRARIEMKETR 2 TEERR Y 4 <8 AR

3 DT, ¥EFE12. 3ha &N IC AR 04, &

7o (331:) DEH130% (535:8) o IRE&hA &F1

CRUEEBC BRENTWS, TEEFRY $1R R

o

@ Parking area @ Donkey
@ Main gate 9 Camel, Bison
@ Kangaroo @) Pony

@) Grazing land of Giraffe,
Zebra and Ostrich
@) Apartment of Monkeys

@ Cassowary
© Spider monkey

®) Rest house @) Apartment of Baboons

@ Flying cage ) Chimpanzee, Orangutan
Gorilla
® Eagle, Condor @ Wild boar, Rabbit

© Insect gallery @B Crane

@) Mount garden of @) Bear

Monkeys

@ Peacock @ Aquatic fowl!

@ Tiger @3 Sheep, Goat, Deer
@ Lion @ Sea lion, Polar bear
@ Cheelah @D Penguin

(@ Elephant @) Beaver

@ Otter, Raccoon @ Conirol area

@2 Pheasant

Vol. 28 No. 1 (1984/2)

T 7Y N7 —B 21



21 % ENIERR @GR YT7 vy MRD)
Table 1 Main facilities of Zoo

% 2 % ANAEEZR @WEAREERCED)
Table 2 Monthly visitors number

Description l Contents M\ Maximum | Minimum \ Average ‘ Total
a
4Anima1 pen \ 28 pens 3,225m2 _ Basis pf(r)s’o g(s)/oay pe; Og;/gay
. 2 . ” persons/day Y persons
Flying cage - 800m Apdl ) 7701 85 8.970 | 260,116
1st floor Exhibition room 7 7 p | 7
Insect gallery 2nd floor Lecture room 237 ™” May 42,466 | 616 | 8366 | 259,339
Comfort station 5 stations B June 10,//878 Jf/15 2,//468 | iéi 364
7 7 7 \ 7
Stand - 3 stands B Total term 77.101 85 7.110 | 568,819
Resting place 6 place 560m2 *Findings from 2 Apr~20 Jun, 1983.
T o h % 3 = —BENOAEZBRY GG, [HEEOLED
2
Rest house o thowe o EWT @R X )
Animal hospital Reinforced concrete 926m?2 Table 3 Weekly visitors number in comparison with old-Zoo
Control office Reinforced concrete 575m?2 Date New-Zoo ) Oldﬁ’_ B
— — T AT T 1 — Day ViSitOrS Day Visitors
. 6 place (Inclusive 1,451 of the (Weather of the Weather
4Parkmg ‘ﬂe | of Flower Park’s) cars weslk } p::g;?f;ay weok number
Waste water treatment | Extended 800 5 Apr | Tues | fine \ Mon — _—
Flow 4,631
facilities Aeration system m3/Day fé—/ Wed ; — 2 I - ] dﬁf ~pemona/aay
. 7 4 5,656 ‘ ues | cloudy 757
1.3 MARR — Tl 4 P v o
_ ur | clou , y
BEL oA NAEERE B LRORT. FEMELL e
CBIE L TR b s £ b B D, MPEEEECCE | 8 4 | Fri | md | 1470 | Thr PR 828
BT & T Tl Do X o0 A Bl Hok FEAE Rk B0 9 + | Sat | cloudy &ﬂs\ﬁi ?ﬁ 162
3B L, CFELi-L Aic n F——
;}%Zf;gi;&f igf m Ut d 5 i [HEY 10 ~» Sun | rainy 5,955 ‘ Sat | cloudy 99
N = LD Yo —— — | — ]| | — —- S—
9 ENLEBEROEE 11 7 | Mon| "Gl | 2073 | Sun | fine | 3.868
2.1 WEXE 12 7 | Tues| — — | Mon| ~ 386
B | : P —_
1) )ﬁ] @%%/\@ﬁé 7 :7 77“7 persons —_ " 'persons
Total 28, 591 | 5,916
LTSN OBE & W ) S RE R EEL T, £ Averane —— | persons/day | = [ persons/day |
CERBRHNCREIN TR, BEOSNBLRSH DA A~ verage | 4,084 845

JehBbr eI TnE, (BE1T)
NE&, BREHIECR LT ToBERNRINIDI
7:‘:’_)1\/\60

ER1

Photo.1 Panorama of waste water treatment facilities

EALERER 2R

2 MEOFEEA
MK AFERHT S & & b, BRBERETH HERAH
DIKEFLr BB IED D, BPEOEKLEL LT

29 SRy 7Y VT &

Vol. 28 No. 1 (1984/2)

‘/'



¢

RERAFENMEE L& 118
B X OVBK LB o e e
XX D i EERER OB
Blic B BhHE R T HD

Z, FEEEBRERRE IRLTW
%o EEMEROHEE K L TIEF
HBRAYFRETH LT L hiek
FHERLTW5B,

6) AFEERE
BMEGKIZKE, KEDOEE
BRELBCLEEMCZIRT N
7=, EWINERE (EERIR
I X UMM 1k 2 RFUR
B& L, EKEFRT1RIICGE

Discharged

BT&DXHEI I TWD,
7 EEGS (FE3)

(Supply) (Facilities of Zoo) (Waste) (Treatment facilities)
60 m3/day (for Animals)
——————————— »
60m3/day{ Paddocks
| 140mYday 120m¥ day| 4
150m% day Animal £
City water | pens 3
______ » 3 =
317 m3/ day : é E E
(for People) «| § s
! S| 3 = 3/d
1 Comfort 290 m3/ day 2 E ; 800m*/ d ayj
: R station E I §
117m¥ day Bl <
L--— 23 - - — = Control 5\§ A E
office - = <
- ty
273mY day Cuisine 390 m®/day = g E
13 "g 3
3 g
N S
etc 5 [2
B2l HEGHUKGTERRE Y v —

Fig. 2 Design flow of water supply and discharge in Zoo

IXIREE, Biss &ictED CHRERNBEAT dRHE LT
FEPIN TV B,

3 HEFAML

WIS X D BEETHEFER, 27V — T ENE
WMorvE Hvorr LB L, RKAEOCETH
BALOHEHIDE : LTCERBEIN S,

SLBEKIEER 2 B RT & 5 BN CERETEEK, 7~
NI, ST 2K, ERTKEKESCERE N,
KEAROHRANS & & LI, HRAERRLUD - L
LD BFRETH HERBW~DEEAFHRYER TS L 51
FEFEN TV A,

4O EGR

BEFEEROFEDI LY, EEREKIGEMRCHAIEL,
FDZRIMEIK HBRER, Vv 7 REKESHE LIRS,
ik x &L mENAE TR Do XEFRE/SFy 7 L D 0%
HRKIBBEENS oD UBERTZF AND X 513k
HEINTW5B,

5) RERAER (BEH2)

2 FMRI
Photo.2 Generator

IFBHERE /NABTCEHTX 5

&5 BB O E TS

RO FRHH BT &< BET
&, BE7 -2V EHEECTEFINS Ly e@tshT
Who MIROEEREEIZRML 2 HEBC TRV, K
EFWNFELE LU BB AN BB v 2 7
LT XV EBCEEHFCERIN, WEEER S E LT
Who

S
=

=K 3 EEEBINGE
Photo.3 Control panel

2. 2 ERETEEME
RETEEEE RN LT, WEEROREBEL$E3,
4 LU, UEH7 a—%56 RTrd.
D AEE
a) HERIBK
(ERr, ‘BHEE, FEERY)
b) BRE&RIEK mA 290 m3/d
BRE&ELEEIK, 77— VHBRKE)
) RFy 7RIEK &A 120ms/d
(R ¥y 7 BukE)
MeRIRs I EART AR oR 200 m3/d
BEERRA 800 m3/d
R A 1,000 m3/d

=A 390 m3/d

&

'ﬂli-t

Vol. 28 No. 1 (1984/2)

M7 7y F7 —HE 23



W = %
Lo First 8 $
Nitrification S 3 R .
“ denitrification X = _ o
Pen of Polar bears 1L =~ g ) b
3 g - -g "5 I—’: —
U Coniat buitding /) S . D N N 2 g S8 g S )
§ N N A
e 2l 8 K3 » ° & = 2 3 =3
/ T3 = = > ST = o S 3 ]
v T ~ 2 3 = ~ YRS ] < g x|l X ~3
Trcotment building S sAl=E 3 3 S B S o . S
/ S 7 o= S == ||| 8 b s 3 3 o =
7 & 8 S S« IR S R 85 s
g $ N N E|| & o = & S S
S S %] k=, 5 5 3 &3 <
No.1 Pond = 2 ] LR
[~ kl N

W , =L
[Siudge sending pump \
Z Sludge thickening

Flocculation ‘
BWIE AERERRE (EEMXAD Sludge holding

Fig. 3 Arangement of waste water Treated water

treatment buildings Intermediate
Chlorine contact

&5 MBI E CRATTAKE, —BaT, B s63m?)
Fig. 5 Each basin layout (in treatment building)

(2nd floor) — (Semibasement, basement in part. Building area 863m2)
[ Comtrot renet B4 E FUKEIEEKE
I [ ] —_——tControl room Table 4 The quality of raw waste water (design basis)
' { Dehydrator . . Animal pen
Compost room ydrator room pens
. Deodorization room ftem Sanltary paddocks
(1st floor) pH 6 ~ 8 6 ~ 8
Compost room Work room IncoTZI:npanel Generator _i,i *(Tgﬁ)ﬁ N D 200 B P 244 _
CODwun ( 7 ) 100 b
(from basement to 2nd floor in par. - A N A
g ¢ o tnd floor in pert) BODs (7 ) 200 97.6
SAR EEANEECET LE HE2R, SRS, | e
HERRETRY 595 m2) S Ny (7 ) 65 ~ 80 62
Fig. 4 Floor plan of control building (with 2 stories above - o B
and 1 under the ground Building area 381m2, Floor PO4 (s 20 8.6

space 595 m2)

CH0H NeOH CH,0H

NaOH Air Recirculuting air

e [y ot L L
U 7

Sanitary wasle

Automatic

Aulomalic Screen

¢ screen . DI :
(course slits) (fine slits) Eq"',')hzf't"m Acration First settling Intermediate| | —C Nitrification Re-acration
Row waste asin basins basins basin First basins basins
2 denitrification Second denitrificalion basins
Acrated basin — basins
de-griiler
Screen Coagulant aid Sand Filters Activated carbon columns
(minute slits) Air oagutant au
N Air
Washing wasle \ % %
" .
{for animal pens) NaOH ;? cei
eive
Alum Back wash ecetver
, water basin
= A RAE R R]
. “——— | Rew waste Equalization b ] Ll Hi .' Lil NaOC!
Automatic screen Acrated basin basin I I I
{coarse slits) de-gritter
Screen Flocculation o < B
i i basin o n
(minute slits) Second seitling Filtrate  Filtrate Treated water
basins I » basin basin basin
o . Intermediate
Clarification basins basin Chlorine contact basin
Femm e mm e m = —m—= = qemmm = 1

Sprinkling waste

Coagulant wid Centri|
(or paddocks) vagulant ai entrifuge

-
§

Fermeted products )
! o the open air

Aulomatic screen
(coarse slits)

Equalization

basin
Aerated
de-gritier Scrubber
Sludge Stadge I e im e - = e m -
. ) ) thickening  holdi .

f}‘om fzrsl;lclllm;g ln;sms basins " basir:::g Compost fucilities Deodorization facilities

from second settling basins

Dewatered sludge Activated carbon column

from Clarification basins

%6 Ju—¥—}
Fig. 6 Flow sheet

24 M 7V P B Vol. 28 No. 1 (1984/2)



B5 R SNETHECHTDFEKE
Table 5 The quality of waste water for each treatment
facilities (design basis)

|
|
4|
|

| & & lm | ‘,: Treated
Sanitar, 2 > E ® o ] ® |E_‘ S @ water
iary g 2 8 7 =283 ||| —>(Re-used
g [ Lg ‘E! Be |5 in part)
@
Animal pens -——>§ —> = ‘51 15 5 ‘%
& Bl a == It
HEE g R
Paddocks —I& —)‘ “a’ § | - — é
! |
| B 5
| i -
—
6]
——__  No.
e To e o @ 6 ®

SS (mg/e) | 200} 50 75 65 [30~40<<20 < 5

BODs (#) | 200/<30 | 97.6 54 | 20 | 10 |<5
ﬁ;;’;’g(;';»l\g{ ) le5~80<25 | 62 | 37 <10 <10 <10

1 i
PO (#) | 20 |<5 | &6 58 5 <1 <1

2 FEAKKE

BARITRT o BE - Py 7 ROKEILFRETR
BOEZ oG55 EZBB LT, BEGIIEERTELY
FHU 7z

3) EAOKE

pH 6~8

SS Smg/e LT
CODwun 5 »
BODs 5 »
T-N 10 ~»

P 043~ 1 7
n-~ %4 v HHYE 5 7

BE 3B5ELT

2.3 EEMNBSOER

B RCHBUB TR KT HEHENE Y, BORCTE
RHETE T o

1D HARIERE (BFE4)

E1E, BE, RTFo 7 O3FRED FEKEEMCZTA
n, TNEFNR 7V — VT TERE LI - St <%
DEREEITR 5o BRE, R Fy 7 RBKECOWTIREBIC
MHEE X 7 U ~ i L 0 Wi R (B 0E, &)

5 OH 4 HANTLEERE

Photo.4 Pre-treatment facilities

B 6 K FERMEHET
Table 6 Main equipments
Description

Equalization basin |
(for sanitary)

Vi
(for animal pens)

Demensions

¥7.0m X L7, 6mXxH4 5m X 1 basin

7.0mX 7.6mX 50mXx »#

’/(for paddocks) | 6-0MX15.5mX 2.6mx

Aeration basins

4.5mx 7.6mX 4.5mX 2 basins

First settling basins 4.3mX 4.3mX 4.0mXxX 2

First denitrification

basins 5.0mX 5.6mX 50mxX #

Nitrification basins | 5.0mX 6.5mx 50mXx #

Second denitrifica- i

tion basins 3.7mx 5.0mx 5.0mx #

Re-aeration basins 4.0mXx 50mX 50mX »#

Second settling
basins 5.0mX 5. 0mX 4.0mX 7

Clarification basins 5.0mX 50mx 3.5mx

Sand filters $2.25m X TH2, 77m X 2 units

Carbon columns | 2.4mx  4.77m X 3 columns

Centrifuge Capacity 2~3m3/hr X 1 unit

¢4.0m X TH7 5m X 1 tank

TE) RBET D, A7 Y~ YT HIEEBEARA, #
fB{td %,

RE oy 2 ANOFETKEASRF v 7 RTEEA~—REITE L
TeDb, FE—REEAEHEZAT CEEBXTHZ L
D AR EATERIC L 5BFELEHLL TWb,

2 AIERROEZHE

BRI > KAROEEBREAEC L Y EZCBOD DK
AT 5o XNEJERBKOBFEAAFIARESRC LK
ELFEHTHDORME 2RIIHDERBE L, BCEATS
WALSET 2541, KAWL 2 BRO TS EL S
DB H T B BEEFHIET 570 1 RIGEEK & 35,

3) Wiz

BHEENCA L CERnEDEREF X O - BiZnmE
LW BREOBREETRIe RBTIX AR, —VERED
LIRS LETER XA B, H—REMTEE, < Fy
7R EKFEOBODZFBLTRE L0, BETIE
HEEAEREMT A 27 —VERML TIRE, BRET 5.
EMBRLE CIIMC & & 7 - T PH 2MET 4 % 7o ¥tk
Y = X ThRFETR Y. MEMIBEINTEKY, HE
T 7 THENESETERL, HHEL TN 2%,

R 2 RININEREL L, BICEARTE R 2BA&IR
1 RFRERE U CERATIC X 2 EBEROIL B WHiltg
Bh<o

4 BeBEsiE

TRERBLOHHTSS SkEL, BEROFERED
BREEBIRT A2 A EBE L CEERBIC L Y BakhEid
Bo MEER L L CRTENELSTI VBN THHH
B/sy FaeBy, Ao FEY —&, 7uy 7E£E
DicdCEL TEERIXTMT 5,

5) TEMERBERE
MEBIC LY SSEKBELADD, BHERIC LY BET

Fermentation tank

Vol. 28 No. 1 (1984/2)

M7 7Y F o —HH 25



5 R 5 HEUEE RAED
Photo.5 Compost facilities (carrier)

B W6 MR CRER)

Photo.6 Compost facilities (fermentation tank)

%5 COD, BEFImKHCHRETDI. BEE X 2HEE
Fl, 1BFHEDO»YV 2~ FHERELTRY, EER
% 100 BEMCAED & & LIS HRIC L MBI TR <GE
EXhbo

b) HERB{LEE (BES5, 6)

LEBEBRIIBKZN, 220~ vh3RIOCENE O
R, Hvsed STHEBETS. REE7 =72
A+ RRMETHERD B FKEEGREE & L, Ko9H
¥, C/NFHEOLDAV I XML Do RIEITI—KH
BECfTied 40T, #HHEINEHRE 7Y —8— 2T
TRFEBEIN O BLEBEIBE U CERNAES 5.

D BREWm (BET, 8)

TEURHLIN R, HEREMLERM LV RET D BEr BET
BHo RMIKEZ+HABRBEL LAY, 7re=7, 2
FNANHTREY, PV AFT I v ERERL, AT
Bo
3 E &\ R

3.1 Bk

BEFISTAEI2R, FEME~ ORISR S & b ICERE, 3
Fo 75k BEXKDOMNB% BEkh, WEMS8E4 A 2 B o BEELL
B, EIERBEKLEDIBEEBRICA - 7o RFHREIK
IKEAETRC, BBEES ¥ AHoNEAkEYE TR
L7zo

BE T GRS Ok
Photo.7 Deodorization facilities (scrubber)

5

5 OH 8 LRI GEWEH)
Photo.8 Deodorization facilities(carbon adsorption)
MERFUK O ENKEIL NSRBI 2 1254 L %
BU7ebDT, BIRKEREZBEEBEENMEWD, EFERE
FIXFENRECE {, BCERIIEEYE2 TR i5H
BEiXEVv. CNRIEMEO ARE BRI GTEBER L TIFEE
%L, BREROFBRIEN -k d Th b MNEK
ERXRBTRCR LA L) CEHNKE L, BWEL T
VX% DER > T 5B

K U TAEAOKEIZE 8 RIT/R L 7o & 5 I EHEIK
BuxToWRETHLOHR - TWb,
3. 2 HEB{canE
FAANS8ME 2 B & D REEECER1ZmS #®RAL, X7V

26 i 7 v F o - H®

Vol. 28 No. 1 (1984/2)




BT R FURKEDMTRER

Table 7 Analyses of raw waste water

T Source Animal pens 1 Sanitary
Trem _ 16 Feb 4 Apl
pH ‘ 8.0 7.9
) SS (mg/e) 87.0 o 210
7CODMD( 7 > 56.0 96.3
NBODs (7)) 80.0 194
' g;;{ggﬁm 7 ) | 29 | 114
PO+ (7)) 29 18.0

¥ 8K MEKEIMHRES
Table 8 Analyses of treated water

Tt ‘ 14\12 2419 21 12320‘
em Apr {Apr MayMayl Jun| Juni Jul | Jul |Aug Aug

pH ’747373-72—7.6 7.4 —

ss my@k<1<1<r<1<1<1<127<1<1
CODxa (7)< 115 2.0 8.4 22< 1< 1< 1< 1< |
1< 1

BODs<a>}<1<ﬂ<1<:u<1<1<1<: <1
oil (aﬂ<1<1<1<1<1<1<1<1<1<u
N e >
K}gggﬁlll 7)) L<(L1 .10-300.290.16 4[5 11510125 4

-~ < < <K K KK
PO4* (/’)‘<<).1<0.10.10.10'11 0.1 0.1 0.1 0.1 0.1

B

Color (units) < 1<1—1 81— —|1 1

Colif !
T o <0500 — <30 — <30 — <0 —

— ¥, Rud, v T osiEteBEk, 5 A X bEK
TBIE LA A RO B ERITA - 7o 8 1 [Eld O —RFEERE
O Y 4 B 5 RicfFays, Bl 1 E/B o ol
SmEBHHE L Tnb, BMHINA—REBELL 7 77—
— 7 TR BT A S - D B AESARE & U CERA
INTWD, 8 AEBIKITFT HHELRMEOETZIRIAZE 9
FICRT o

3. 3 dkOBEMA
% 8 B Ko FIARI A R T BRARIZ80%L Lic
FELTkD, EKEREMHRICAEZSFEL TS,

XARFIRE X B EKEROHHIIZBIORCR LA LD
W, F#1844 FHTCELTED, BENCLEREIRARE
o
4 = & ®

BEEOTEKAE AT 5L, RLIEET XK
BEHTHDH. KEXE®EH 2 HAERERIZKRD 3ED
WAIKEH 5o

1) ABEBTHIDHEFEREK,

2) BEEED /T 7 ~ORHIFK.

3) WoER, KEEOHKTK.

D, DEOWTHENEEC TS TEAMED LD T
WO CTUBERZIC T 100 %EE A WINTEX 2 L 5
BUENRD BH, INCOWTCITEIER O STAS & 5K
WA ZE LSO THZ LT LD FOEEHERT S
TEMTE B,

B Apr May

800 A\
5005 VVV\/-J VW\\/\/\/ \,\/\AA

1 10 20 30 10 20 31
Jun Jul
A [
3 800 . N
S NS |
® R
3 500 —
N 4
ES 4
=
= .
0
1 10 20 30 10 20 31
N Aug Monthly average flow rate
1,000 —

Apr 745 m3/day

800 M\/‘ /\A\ May 536 B
- \,VJ V Jun 583 ”

500 7 Jul 734 ”
- Aug 778 ”
. Ave 675 4
0
1 10 20 31

g7 LK D HZ5E)
Fig. 7 Daily treated water rate

¥ 9 R HIMUEEEERR
Table 9 Operating data of compost facilities

Mixed !
i . materjals | Fermented products
Raw materials quantity Moiotore | Moistme T o
content content | Yield
Dewatered m? /month :
sludge 1.85
Droppings and _
spreded straw 23.65
1 Average | Average | 41
Screen refuse 0.6
o 57% 40% | m3/month|
Sawdust 30 |
Total 56. 1 |
*Operating data (1-31 Aug, 1983.)
Re-used | Treated Discharged
593 m®/ day water 126 m3/day
719 m*/day

City water  [Facilities Waste
e e oy BN
Waste water treatment facilities
¥ Average flow(10—16April, 1983.)
FE8R HKOFIARE
Fig. 8 Re-use of treated water

ARF OB Uik, R LEIK % BN CHEH]
AT25E05 2L L&D TH-ADERLEBRERE W Bx
B2cbDThHD, BESEoOEEERCELTIEE
HHRTHHZ L A2EPEACTOBEBLCLD 125 £,

Vol. 28 No. 1 (1984/2)

M7 7w F 7 — 27




THROBHEHEE TS0 %10 B KA X B EROMR
1D Kk (7vorih, A Table 10 Comparison of operating cost
7 < W) DFEHRE—E ® Used only city water ® Usef'l?ite}cll water and
VC&%"E‘:‘?‘, Q\EOO&#F@ - —— ) pvee - re-utilized water
b it CHOEF B2, {AE ity water (unit cost en/m
- ; Re-used (unit cost) 69Yen/ms | 27¥en/m® - _ g6yen/m?
NPT TR T %o (with electricity) (with chemicals) — en/m
2 ABEER% L, ETERE City water 719 m3/day 126 m3/day
3 =N y .
KofAEOSWE (R Used quantity | Re-used —_ 593 7
B, £H%), BRCL? _
RAKFEAR DS\ BT Total ne n s
3 : . 719 m3/day X 135 Yen/m3 126 m3/day X 135 Yen/m?